P O No
SUPPLIER
STEF. GRADE

Regiomontana de Perfiles y Tubos, S.A. de C. V.

Ira Poniente #104, Parque Industrial Monterrey
Apodaca N L

MILL CERTIFICATE
No

DATE

Altos Hornes de Mexico

. SABdeCV

CUSTCMER

MANUFACTURING

20080303-3

Marzc 03 2008

PLESA ANAHUAC Y CIAS SA DE CV

AS PER ASTM-A513

- QUANTITY CHEMICAL COMPOSITION TENSITE TEST -
ITEM Si7E No OF PUS| DIMENSIONS TEST RESULTS PORCENTAGE YICLD ELORGATION [ HE-AT
OR WEIGHT HIDROST] Friatiiene | DIIFT C M P S lstarnci p.\.. REMARKS NUMEE R
M OTUN TEST N P
1 IPTR15X15 168 610 MTS | 09 N/A N/A N/A 12.1000(0.3600{2.0160 |2 0130] 51780 58460 31 175899 HN480044
2 {PIR4X4 160 GIOMTS| 09 N/A NIA N/A - 13 1006G10.3400{3 0100 |) 0200) 52530 63010 32 175899 HN4 73736

- WE CERTIFY THAT THE ABOVE DESCRIBED MATERIAL SATISFY THE TEST
RESULTS
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Regiomontana de Perfiles y Tubos, S. A. de C. V.
1ra. Poniente #104, Parque Industrial Monterrey
S . Apodaca, N. L. e
MILL CERTIFICATE . et =
. No. 200711294 .
) N/ -
P. O. No: : DATE - Noviembre - 29, 2007 :
SUPPLIER Altos Homos de Mexico, S.A.B.de CV. CUSTOMER p PLESA ANAHUAC Y CIAS,SADE CV .
STEEL GRADE ~ ASTM A-568 MANUFACTURING  AS PER ASTM-A513
_ GUANTITY GHCRICAL COMPOBITION TENE T ER
ITEW B2k Mo OF PCH|  DIMENSIONS TESTRESULTS .. }. . JPORGENTAGE TEEL TENSILE | CLONGATION " HEAT
OR WEIGHT © PNORGST] fLarTenms | DRIEE T C N P T STRENGIM | STHRNGTH T REMARKS | o IMBER
M. TON =y TESY N . R P :
7 -+ o .
1+ {PTR4 X2 162 |8.10MTS|07] NA NIA N/A  12.088010.3300{3.0130 [D.0070| 54230 | 62780 31 171538 HN277674
2 1PTR4 X4 200 |(630MTS|11] NA | NA N/A  1.1000/0.3700}0.0160 |2.0090] 55120 | 62780 |31 171538 HN472743
3 |POLING X2 448 |600MTS| 14| NA |  NA nia 1.os1olo.3z00(0.0000)0.0120f 54230 | 58790 30 171538 HNA4 72793

= CERTIFY THAT THE ABOVE DESCRIBED MATERIAL SATISFY THE TEST
RESULTS.
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